
Parts manual 

        
 

 

 

 

 

Verti-Quake 3825 

REDEXIM 
Kwekerijweg 8 
3709JA - Zeist - The Netherlands 
T: +31 (0)306 933 227 
E: verti-drain@redexim.com 
www.redexim.com 

From serial number: 
H2181400 



 



Page 12

1223

TM

Redexim CodePageVerti-Quake 3825 01

VQ3825-PP02

Hydraulics  Page 10 & 11

Page 04 & 05

Page 07

Page 02

Page 03

Page 06

Page 08

Decalls       Page 09



TOOLSET

Page 02 1710

TM

Redexim Verti-Quake 3825 Code

VQ3825-PP03

6

1

3

11 712

9

2

5

410

147

12

2

13

8



1710Redexim Code02PageVerti-Quake 3825

VQ3825-PP03

ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 444.151.250 Handle 4
2 444.803.100 Toolbox Complete 1
3 456.121.093 Rear cover 2
4 456.122.917 Front cover right 1
5 456.122.918 Front cover left 1
6 468.083.060 Toolset 1
7 804.080.160 Bolt M8 x 16 - ISO 4017 17
8 804.080.300 Bolt M8 x 30 - ISO 4017 2
9 814.080.200 Bolt M8 x 20 - DIN 912 8
10 830.080.080 Self Lock Nut M8 - ISO 10511 8
11 864.080.024 Large washer M8 - DIN 9021 8
12 864.080.030 Washer M8 - ISO 7089 10
13 864.140.031 Large washer M14 - DIN 9021 2
14 864.080.022 Washer M8x35 9



12

12

14

10

11 7
10 14 4

13

Verti-Quake 3825 121203 Code

TM

Redexim Page

VQ3825-PP04

15 9 13 15 1 1513 15 2 8

5

3

6



Redexim CodePageVerti-Quake 3825 03 1212

VQ3825-PP04

ITEM PART NUMBER DESCRIPTION REMARKS QUA

1 402.160.600 Distance bush 4
2 402.160.900 Distance bush 4
3 462.249.187 Skid 1
4 468.060.854 Rear roller  scraper support 2
5 472.609.250 Rear scraper 1

6 488.193.245 Rear roller 1
7 742.400.520 Bearing UCFL 208 2

8 802.160.100 Bolt M16 x 90 - ISO 4014 4
9 802.161.200 Bolt M16 x 120 - ISO 4014 4
10 804.080.300 Bolt M8 x 30 - ISO 4017 8
11 804.160.450 Bolt M16 x 45 - ISO 4017 4
12 830.080.080 Self Lock Nut M8 - ISO 10511 8
13 830.160.160 Self Lock Nut M16 - ISO 10511 12
14 864.080.030 Washer M8 - ISO 7089 8
15 864.160.030 Washer M16 - ISO 7089 16



2

6

15

3

18

4
5

7

16

111319 11

16

10

13

19

22

6

10

14 12
9

9

17 21 1 21 208

Redexim CodePageVerti-Quake 3825 04 1847

TM

vq3825-pp05



ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 402.160.900 Distance bush 4
2 424.181.502 Lock pin 4
3 462.500.740 Stand leg 4
4 494.248.155 Frame Verti-Quake 3825 1
5 521.280.950 Pin Cat. 2 - 28,6 x 95 From serial number : H2181339 2

521.221.150 Top link pin Cat. 2 - 25.4 x 103 Till serial number : H2181339 2
6 523.030.750 R-Clip Round 3, DIN 11024 5
7 523.060.320 Linch pin  Ï6 2
8 534.252.500 Hydraulic cilinder  25/40. stroke  250mm 4
9 547.120.120 Hose clamp double 12mm 12
10 547.150.150 Hose clamp double 15mm 2
11 547.180.180 Hose clamp double 18mm 4
12 547.300.340 Cover plate hose clamp 2x10 - 2x12 6
13 547.300.510 Cover plate hose clamp 2x15 - 2x18 3
14 802.060.400 Bolt M6 x 40 - ISO 4014 6
15 802.060.600 Bolt M6 x 60 - ISO 4014 4
16 802.080.500 Bolt M8 x 50 - ISO 4014 3
17 802.161.200 Bolt M16 x 120 - ISO 4014 4
18 830.060.060 Self Lock Nut M6 - ISO 10511 4
19 830.080.080 Self Lock Nut M8 - ISO 10511 3
20 830.160.160 Self Lock Nut M16 10.9 - ISO 10511 4
21 864.160.030 Washer M16 - ISO 7089 8
22 521.251.160 Pin Cat. 2 - 25,4 x 116 From serial number: H2181339 1

521.191.600 Top Link Pin Till serial number: H2181339 1

Redexim CodePageVerti-Quake 3825 04 1847

vq3825-pp05



11 9
8

8

20 1923

21

12
18

22 26

25

24

10

7

3 5

17

13

12

2

1

4 17

4

Verti-Quake 3825

TM

Redexim Page 1710Code05

VQ3825-PP09

6 1816

14

15



BOM Table(Restructured)

ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 470.153.250 Gearbox support bracket 1
2 802.161.500 Bolt M16 x 150 - ISO 4014 4
3 864.160.030 Washer M16 - ISO 7089 4
4 830.160.160 Self Lock Nut M16 - ISO 10511 8
5 468.121.800 Lock  plate 1
6 470.101.600 Gearbox support 1
7 470.153.300 Gearbox support plate 1
8 547.120.120 Hose clamp double 12mm 12
9 547.300.340 Cover plate hose clamp 2x10 - 2x12 6
10 741.600.690 Bearing PCJY60-N 2
11 802.060.400 Bolt M6 x 40 - ISO 4014 6
12 802.140.500 Bolt M14 x 50 - ISO 4014 8
13 802.160.550 Bolt M16 x 55 4
14 804.140.300 Bolt M14 x 30 - ISO 4017 4
15 804.140.500 Bolt M14 x 50 - ISO 4017 2
16 830.140.140 Self Lock Nut M14 - ISO 10511 2
17 864.160.030 Washer M16 - ISO 7089 8
18 866.140.020 Spring Washer M14 - DIN 127 8
19 547.300.510 Cover plate hose clamp 2x15 - 2x18 2
20 547.180.180 Hose clamp double 18mm 4
21 830.080.080 Self Lock Nut M8 - ISO 10511 2
22 864.180.030 Washer M18 - ISO 7089 22
23 802.080.500 Bolt M8 x 50 - ISO 4014 2
24 468.082.900 Bearing plate 2
25 830.180.180 Self Lock Nut M18 - ISO 10511 22
26 804.180.500 Bolt M18 x 50 - ISO 4017 22

Redexim CodePageVerti-Quake 3825 05 1710

VQ3825-PP09



8

8

5

8 10 9 14 4

6

7

3

2

6

6

1

15

11

12

13

Redexim CodePageVerti-Quake 3825 06 1847

TM

vq3825-pp06



ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 I 014409R Knife VQ-3822 30
2 866.120.020 Spring Washer M12 - DIN 127 6
3 866.140.020 Spring Washer M14 - DIN 127 18
4 802.120.600 Bolt M12 x 60 - ISO 4014 24
5 830.120.120 Self Lock Nut M12 - ISO 10511 24
6 802.140.452 Bolt M14 x 45 - ISO 4014 Class 12.9 18
7 802.120.452 Bolt M12 x 45  ISO 4014 Class 12.9 6
8 830.140.140 Self Lock Nut M14 10.9 - ISO 10511 72
9 468.152.722 Fill plate From serial number: H2181339 30

468.152.720 Fill plate Till serial number: H2181339 30
10 468.103.010 Mounting plate 30
11 478.119.100 Weldment knife section right 1
12 406.170.250 Distance bush From serial number: H2181339 12

406.170.400 Distance bush Till serial number: H2181339 12
13 830.160.160 Self Lock Nut M16 10.9 - ISO 10511 12
14 802.140.600 Bolt M14 x 60 - ISO 4014 72
15 478.119.102 Weldment knife section left 1

Redexim CodePageVerti-Quake 3825 06 1847

VQ3825-PP06



Marking hole

1826

TM

Redexim CodePageVerti-Quake  3825 07

vq3825-pp01

Oil: 80W90 fill up to
       plug (Nr. A)(±8L)

Marking hole
 46,45° 

36

Use threadlocking sealant

14

Apply torque 500Nm

Use threadlocking sealant

35

3

16 1 32 20 15 33 13 21 18 14 36 1 10

9

8

27
23

37
12

11
24

17

19
A

28 5 4

22

2

1

7 23 11 37 12 25

13
29

31
30

268

9

2

10

37

6

38

13

37

Apply torque 500Nm

34



Verti-Quake  3825 07 1826Redexim CodePage

vq3825-pp01

ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 872.090.300 Circlip D=90 - DIN 472 3
2 872.110.400 Circlip D=110 - DIN 472 2
3 814.100.200 Bolt M10 x 20 - DIN 912 6
4 866.100.020 Spring Washer M10 - DIN 127 23
5 802.100.400 Bolt M10 x 40 - ISO 4014 - 10.9 8
6 804.100.350 Bolt M10 x 35 - ISO 4017 15
7 4091610 Threaded Rod  M16x100 12
8 4480009 End cap 85x10 Mount with Loctite 408 2
9 4480026 Cover D110  2
10 4480018 Cover D90  2
11 4411240 Seal 190x220x15 RP 2
12 725.850.310 Bearing 30217 2
13 725.600.300 Bearing 32212 3
14 725.500.220 Bearing 30210 2
15 725.400.250 Bearing 30308 1
16 4408990 Seal 60-90-10 RP 1
17 874.210.020 Copper washer 1_2 3
18 537.120.300 Breather 1/2" 1
19 4561000 Plug 1/2" 2
20 4424400 O-ring 101.2x3.53 1
21 5002332 Gearbox casing 1
22 5002333 Gearbox cover 1
23 5002262 Transmission flange 2
24 5001717 Spline axle 1
25 5002263 Bush 1
26 5002256R Gear Z32-m9 1
27 472.750.132 Lock nut  M55x1.5 R 1
28 472.750.130 Lock nut  M55x1.5 L 1
29 5002259R Gear  Z46 m7.25 1
30 5002257R Gear axle Z15-m9 1
31 5002258R Gear Z12 m7.25 1
32 5002335 Flange pinion 1
33 5002254R Conical pinion Z11-m8.42 1
34 5002253R Gear Z21 m8.42 1
35 5001181 Lock nut M40x1.5 1
36 868.090.050 DIN 988 Shim 90x70x0.5 4
37 868.110.050 DIN 988 Shim 110x90x0.5 8
38 5002200R Spacer 1

1441852 Gearbox VQ38 Complete gearbox



TM

Redexim Code08PageVerti-Quake 3825 1212

VQ3825-PP07

4

1

7
8

2

3

6

5

Connection to frame
Left and right, front and rear

 384,5mm = 15.14" 



ITEM PART NUMBER DESCRIPTION REMARKS QUA

1 462.705.410 Tube 1
2 468.121.800 Lock  plate 1
3 470.942.200 Right support 1
4 472.181.500 Lock  pin 1
5 523.060.320 Linch pin  Ø6 1

6 802.161.500 Bolt M16 x 150 - ISO 4014 4
7 830.160.160 Self Lock Nut M16 - ISO 10511 4
8 864.160.030 Washer M16 - ISO 7089 4

Redexim CodePageVerti-Quake 3825 08 1212

VQ3825-PP07



TM

Redexim Code09PageVerti-Quake 3825 1212

VQ3825-PP08

6

4

3

2

7

1

4
6

5

7

1



1212Redexim Code09PageVerti-Quake 3825

VQ3825-PP08

ITEM PART NUMBER DESCRIPTION REMARKS QUA

1 900.260.403 Logo  Label  Rev.B 2

2 900.260.422 Decall PTO 350 540 1
3 900.280.402 Safety decall manual 1

4 915.260.200 Decall Verti-Quake 50mm 2
5 915.260.202 Decall Verti-Quake 85mm 1
6 915.260.407 Decall 3825 2
7 921.280.402 Safety decall VS 2



1710

TM

Redexim CodePageVerti-Quake 3825 10

VQ3825-PP12

6 10

6

5

11

12
5

5

4

4

5

5

5 9

13

13

14

15

2

161614 3

8

20

20

21
7

14

20
20

18

20

20
17
20
20

18

20 16 16 20
18

20

20
17

18

1920

13 20

19

13

2013

182020

18

20

20120

20

18

20

20

18

20



Redexim CodePageVerti-Quake 3825 10 1710

VQ3825-PP12

ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 536.300.502 Flow reducer 3/8" FPB05001 2
2 536.401.100 Non return valve 1
3 536.401.150 Flow  divider valve 1
4 541.151.550 Hose. L=1550mm 2
5 541.170.902 Hose NSK10-3/8"L=900 2x PQB 10-6 6
6 541.171.502 Hose NSK10-3/8"L=1500 2x PQB 10-6 2
7 542.122.500 Tube  12 x 95 1
8 542.124.460 Tube 12  x  370 1
9 542.129.133 Tube 12 x 1375 1
10 542.129.160 Tube 12  x 1602 1
11 542.129.162 Tube 12 x  1602 1
12 542.129.164 Tube  12  x 1629 1
13 543.170.170 Nipple BSP 3_8" x 3_8" 60deg 6
14 544.123.122 L-connector G3/8-12mm 3
15 544.124.720 T-Connector 12x12x12 + nut 1
16 544.170.120 Nipple BSP 3_8" x pipe 12 (M18) + nut 6
17 544.172.170 T-Connector TBB 3x  BSP 3/8" 4
18 544.172.400 Cavity Bolt HBB 16
19 545.210.800 Quick connector male 1/2" 2
20 874.170.020 Copper washer 3_8 44
21 544.123.180 L-Connector PM, Pipe 12-M18 1



U2U2

D1D2

541.151.550

To hydraulic output

541.171.502541.170.902

536.300.500

541.170.902534.252.500534.252.500

541.170.902

534.252.500534.252.500

541.170.902541.171.502

536.300.500

541.170.902

536.401.150

536.401.100

541.151.550

To hydraulic output

541.170.902

1223Redexim CodePagVerti-Quake 11

TM

C
re

a
te

d
 w

ith
 S

ol
id

W
or

ks



 



TM

Redexim CodePagePTO Automatic torque limiter 12 1212

PTO T-80-PP01a

9

15

11

18

17

13

108

14

3
2

16
12 1 73

6 5
3

4



ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 141.028.411 Outer casting 1
2 180.018.400 Greas protection 1
3 165.000.734 Hub set  L82 1
4 802.120.550 Bolt M12 x 1.25 x 55 + nut 2
5 190.000.478 Screw M20x1.5x25 2
6 180.018.382 Front-side spring 2
7 151.018.390 Ratchet 4
8 141028423 Complete collar yoke 1
9 142.380.013.7850 Complete shield 1
10 151018133 Outer  tube yoke 1
11 151018134 Inner  tube yoke 1
12 151.018.417 Flange  C04 1
13 1521981460730 T-series Outer tube 1
14 153190013 T-series Inner  tube 1
15 180018158 Cross and 4x circlip kit 2
16 804.120.250 Bolt M12 x 1.25x 25 + washer 8
17 190000243 Outer roll pin 1
18 190000271 Inner roll pin 1

613.801.100 PTO complete

12 1212Redexim CodePagePTO Automatic torque limiter

PTO T-80-PP01a


	Voorblad Parts Manual
	lege bladzijde
	VQ3825-PP01
	VQ3825-PP02-1710
	VQ3825-PP03
	VQ3825-PP04
	VQ3825-PP05-1710
	VQ3825-PP06
	VQ3825-PP07
	VQ3825-PP08
	VQ3825-PP09
	VQ3825-PP10-1710
	VQ3825-PP11
	lege bladzijde
	PTO T-60 overrunning clutch
	PP drw
	Drawing View1
	Detail View A (1 : 4)

	pp list




